
22

 REAR DISCHARGE FINISH MOWER DIAGRAM

1
 2
 3
 
4
 

5
 

6
 

7
 

8
 

9
 

1
0
 

1
1
 

1
2
 

1
3
 

1
4
 

1
5
 

1
6
 

1
7
 

1
8
 

1
9
 

2
0
 

2
1
 

2
2
 

1
5
 

1
6
 

9
 

9
 

7
 
6
 

5
 

5
 

6
 

7
 2
4
 

2
3
 

5
 6
 7
 

5
 3
6
 

2
5
 

2
6
 

3
1
 

3
2
 

2
8
 

2
9
 

3
0
 

3
3
 

3
4
 

3
5
 

3
7
 3
8
 3
9
 4
0
 
4
1
 

6
 

7
 

2
7
 

4
2
 

4
1
 

6
 7
 

4
3
 

4
4
 

1
6
 

4
5
 

4
6
 

4
6
 

4
7
 

4
7
 

4
8
 

4
8
 

4
9
 

5
0
 

4
3
 

5
1
 

5
1
 

5
2
 

1
6
 5
3
 

5
4
 5
5
 5
6
 

5
7
 5
8
 

5
9
 

6
0
 

1
6
 

6
1
 

3
4
 

6
2
 

6
3
 

6
4
 

6
5
 

6
6
 

2
3
 

6
5
 

6
7
 



8': 820x60x6
7': 718x60x6

7FT & 8FT Rear Discharge Finish Mower Parts List

REF NO.PART NO. DESCRIPTION
SPECIFI

CATION
Q'TY REF NO.PART NO. DESCRIPTION

SPECIFI

CATION
Q'TY

1 600001 Hex Nut M18x1.5 3 35 600035 Hex Bolt M8x12 4

2 600002 Lock Washer ø18 3 36 600036 Hex Bolt M10x80 1

3 600003 Flat Washer ø18 3 37 600037 Hex Bolt M8x16 2

4 600004 Cutting Blade 3 38 600038 Manual Holder 1

5 600005 Hex Nut M10 34 39 600039 Lock Nut M8 2

6 600006 Lock Washer ø10 31 40 600040 R.H. Belt Guard 1

7 600007 Flat Washer ø10 29 41 600041 Hex Bolt 7': M8x20
8': M10x25 6

8 600008 Bearing Holder 3 42 600042 L.H. Belt Guard 1

9 600009 Hex Bolt M10x30 18 43 600043 Hex Bolt M16x100 5

10 600010 Round End Key 8x7x30 3 44 600044 Upper Hitch 1

11 600011 Main Deck 1 45 600045 Pin 1

12 600012 Hitch Bolt M22 2 46 600046 Lynch Pin ø6 5

13 600013 Lock Washer  ø22 2 47 600047 Upper bushing ø25x4x16 2

14 600014 Hex Nut M22 2 48 600048 Front Brace 2

15 600015 Hex Bolt M16x45 4 49 600049 Rear Brace 2

16 600016 Lock Nut M16 13 50 600050 PTO Shaft 1

17 600017 Single Belt Pulley 2 51 600051 Bushing For Wheel Axle 8

18 600018 Hex Nut M24x1.5 3 52 600052 Wheel 4

19 600019 Two Groove Belt Pulley 1 53 600053 Wheel Fork 4

20 600020 Double Belt Pulley 1 54 600054 Wheel Spacer 6mm 4

21 600021 Castle Nut M24 1 55 600055 Wheel Spacer 12mm 4

22 600022 Cotter Pin ø5x50 1 56 600056 Wheel Spacer 24mm 4

23 600023 Oil Filling Pipe For Spindle 3 57 600057 Wheel Spacer 30mm 4

24 600024 Lock Nut M10 3 58 600058 Grease Nipple M8x1 4

25 600025 Mounting Plate For
Grease Nipple 1 59 600059 Wheel Arm 2

26 600026 Gearbox Rest 1 60 600060 Hex Bolt M16x85 4

27 600027 Sliding Plate For Gear Box 1 61 600061 Chain ø6x3 links 65

28 600028 Flat Washer ø16 4 62 600062 Cotter Pin ø2.5x25 2

29 600029 Lock Washer ø16 4 63 600063 Chain Rod ø8 1

30 600030 Hex Nut M16 4 64 600064 Spacer Sleeve 63

31 600031 Round End Key 10x8x30 1 65 600065 V-Belt 7': VB2134
8': VB2286 2

32 600032 Gearbox 45hp 1 66 600066 Flat Washer ø22 2

33 600033 Safety Guard 1 67 600067 Flat Washer ø26 3

34 600034 Flat Washer ø8 6

23

86590.1475146

86590.1475146

86590.1475146


